(CIc Report No.: CCJC2017A1860

LﬁE YUl
il Yo
UN38.3 MRk 5
UN38.3 Test Report
FE AL AR T 5 B HLYS ICR18650 2200mAh
nan?:gmda Li-ion Cell ICR18650 2200mAh
TALHAL RN 76 )8 T R 2 A

Consignor SHENZHEN GLIDA ELECTRONICS CO.,LTD




75 CCIC

Page 1 of 14 Report No.: CCJC2017A1860
Uﬁ L
] M
FE A FR TS RS
Sample Name Li-ion Cell Sample Model ICR18650 2200mAN
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Consignor SHENZHEN GLIDA ELECTRONICS CO.,LTD
)3 P BEONT e S35 f 7 A BR 2 )
Manufacturer SHENZHEN GLIDA ELECTRONICS CO.,LTD
— PRa=n ! D
PRARHLE 3.7V e 2200mAn frrﬁz%ﬂgiri 4.2V
Normal Voltage ' Rated Capacity 8.14Wh '
\oltage
. B K IESE 7S LR X .
T HL AL 1100mA Max Continuous 1100mA e UL 22mA
Charge Current End Charge Current
Charge Current
. SRR LR -
LK 3.0V Max Discharge 2200mA LU B i 2200mAh
Cut-off Voltage Cell Rated Capacity
Current
P AN / CIVURIR, ICR18650 1z GLIDA
Cells Number Cell Model 2200mAh Trademark
R S SRR A T E RS T as i i e AR AE T )
Il TEAA * ¢
? Jlﬁj?%g HE ST/SG/AC.10/11/Rev.6, 38.3
Test mth dand UNITED NATIONS “Recommendations in the TRANSPORT OF DANGEROUS GOODS”
es ”?f 0d an Manual of Tests and Criteria
criterion ST/SG/AC.10/11/Rev.6, 38.3
> H Sl S
PR H I 2017-05-23 i E 2017-05-23~2017-06-12
Accepted date Test date
R B m A R PRB) . b, SMEREG. TR, sRESCR.
T‘ - Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Impact
est items ;
Forced discharge.
M, PTG E OSTaR s fm i g st w5 bR T
ST/SG/AC.10/11/Rev.6, 38.3 bRt E R
The sample has passed the test items of UNITED NATIONS “Recommendations in the
MR TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria
Conclusion ST/SG/AC.10/11/Rev.6, 38.3.
2k H W (Issue MZ
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Compiler: M Checker: WU. GUE? Aﬂrﬂ Approver:
YRR HARA R A T Tel: (86-755)23707853 Hitp: //www.ccjctek.com
Shenzhen CCJC Technology Co., Ltd
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Town, Bao'an District, Shenzhen City, Guangdong China
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Description and illustration of the sample:

Test items Sample Number
T.1: EERUAltitude simulation
T.2: &L/ Thermal test
T.3: #& 30/ Vibration C1-C10
T.4: phifi/ Shock
T.5: 41 #/External short circuit

T.6: %/ Crush or $iifi/Impact Cl1-C15
7 1L 78 1/ Overcharge N/A
T.8: 5#ffill it Hi/ Forced discharge C16 -C35
FEARIRGL R A

The sample’s status is good.

FEdh g5 CL - C10 55— RAAHA 78 B A 39156 4 78 R RS 1) FL i o

The conditions of the batteries of samples No. B1 to B10 are at first cycle, in fully charged states.

FEdhn S C11 — C15 A% — IR 78 180 b o 391 7e v AR AR A B 1) 000K A& [ Lt
The conditions of the cells of samples No. C1 to C5 are at first cycle at 50% of the design rated capacity.

FEfhdm 5 C16 — C25 J & — RGN 78 i H & B 58 A i rE IR AS IR HL eSS

The conditions of the cells of samples No. C6 to C15 are at first cycle, in fully discharged states.

FE g5 C26 to C35 Jy T+ IRAEFA 78 78 i i 15 76 4 TEORIRAS B Lt
The conditions of the cells of samples No. C16 to C25 are after fifty cycles ending in fully discharged states.

. _______________________________________________________________________________________________________ . |
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Add: 1st Floor, Xinbaoyi Industry and Trade Building B, Houting Community, Shajing
Shenzhen CCJC Technology Co., Ltd Town, Bao'an District, Shenzhen City, Guangdong China




(C]'c Page 3 of 14 Report No.: CCJC2017A1860

Lﬁi =

TR R:
Test Procedure:

—FRRB IS R AT T 2 T8 TUaEe . Fith 20427 46 A8 7] 1) — 2 it B AT e T1 &
T5, ﬁm% T.6 F T.8 NAF A F3 A alae adt () st o 38 T.7 DU Ze AT el T.1 &2 T.5 i i Rt
IR AT, DA AT AE PR A I i v b
Each battery type is subjected to tests T.1 to T.8. Tests T.1 to T.5 are conducted in sequence on the same battery.
Tests 6 and 8 are conducted using not otherwise tested batteries. Test T.7 may be conducted using undamaged
batteries previously used in Tests T.1 to T.5 for purposes of testing on cycled batteries.

2.0 T BALFEAR SR, AT AR R (%)=(M1-M2)/M1>100
In order to quantify the mass loss, the following procedure is provided:

Mass loss(%)=(M1-M2)/M1>100
Ao M1 R AT R, M2 2 IR 505 5 & o a0 S5 SR AN I T R P A0 BUE, SR T o B i
Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not exceed the
values in Table below, it is considered as "no mass loss".

OB HL I R 5T Joi B4 2R PR A
Mass M of cell or battery Mass loss limit
M<1g 0.5%
1g<M=<75¢g 0.2%

M>75g 0.1%

3 TEMNA T1 & T4 b, MU TBIN. LS. Ak, TRATGR K, BN B
BI85 (0 o AN /N T HAEREAT 1X — U58 HT HUE 1 90%.

In test T.1 to T.4, batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test battery after testing is not less than 90% of its voltage
immediately prior to this procedure.

4. %7F Remark:

MHE -

Possible test case verdicts:
7 AN I 3R
Test case does not apply to the test object .........cccovvcceel [NJA

M & FLE
Test object does meet the requirement................ccel | p (Pass)

DAATF S E

Test object does not meet the requirement ...l F (Fail)

RIS U ARAT PR A Tel: (86-755)23707853 Http: /iwww.ccjctek.com Email: sales @ ccjctek.com
Add: 1st Floor, Xinbaoyi Industry and Trade Building B, Houting Community, Shajing

Shenzhen CCJC Technology Co., Ltd Town, Bao'an District, Shenzhen City, Guangdong China
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38.34.1

Test T.1: B EHERL/Altitude simulation

TGS FL AN Lyt 2H S AE e )5 TR T 11.6 T
AR (20°C45°C) FAE A/ 6 /N . [Test
cells and batteries shall be stored at a pressure of 11.6 kPa
or less for at least six hours at ambient temperature
(2045<C)

AR B e . R . o
MTCEE K, I AR g i v el e v 28 AR U5 )5 1
TF I H AN /N T AR BEAT 1K — 306 i HEL S ) 90%
A IR B ERANE F T 78 4 BORIR A B 56 e i
FIHL4H . /Cells and batteries meet this requirement if
there is no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit
voltage of each test cell or battery after testing is not less
than 90% of its voltage immediately prior to this
procedure. The requirement relating to voltage is not
applicable to test cells and batteries at fully discharged
states.

Tk CHA. BRI
BERATCIE KR -

No leakage, no venting, no
disassembly, no rupture and no
fire.

s Wk 1.
The data see table 1.

38.3.4.2

Test T.2: & & %/ Thermal test

A58 FL Y R E s 2H S e A R I 5 T
T2CRCHIFM T AR D 6 /NB], 4 FAE R
Wi B2 S T-40C R C IR N7 IR /D 6 /N . A
Wity 36 R 2 8] ) e R [ TR] B 30 4. BEFE
FPEE AT, IR 10 K, N AT i A
HIh IR ERIR B (20°C35°C) NAFIH 24 /N S
[Test cells and batteries are to be stored for at least six
hours at a test temperature equal to 7242 <C, followed by
storage for at least six hours at a test temperature equal to
- 4022 <C. The maximum time interval between test
temperature extremes is 30 minutes. This procedure is to
be repeated 10 times, after which all test cells and
batteries are to be stored for 24 hours at ambient
temperature (20 25 <C).

PR A A L 2, 5 R T A i K e E 1)
i) 25/ il 12 /NiF . /For large cells and batteries
the duration of exposure to the test temperature extremes
should be at least 12 hours.

N/A

SERILRSIISERTEA /2 - N e o N o NN Y ) 8 3
MToEE K, I HAFA RS A b s B AR R 5 1)
T H AN/ AR EAT 1K — 6 BT HL S ) 90%
A IR B R ANE F T 56 4 OB RS 1156 e il
FeaheH . /Cells and batteries meet this requirement if
there is no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit
voltage of each test cell or battery after testing is not less
than 90% of its voltage immediately prior to this
procedure. The requirement relating to voltage is not
applicable to test cells and batteries at fully discharged
states.

LBk, LHFR. k. T
PR T KR

No leakage, no venting, no
disassembly, no rupture and no
fire.

A W3R 2.
The data see table 2.

TRY IS I AR PR A 7]
Shenzhen CCJC Technology Co., Ltd

Tel: (86-755)23707853

Http: //www.ccjctek.com

Email: sales @ ccjctek.com

Add: 1st Floor, Xinbaoyi Industry and Trade Building B, Houting Community, Shajing

Town, Bao'an District, Shenzhen City, Guangdong China
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38.3.4.3 Test T.3: #&Bh/Vibration P

R R R 2 R T TR B AL & AR R
AR T, JEREAERD AT SE AL A RS . PR3N 2 IE
T, SRR THZ A1 200Hz 2 18], FE[A|
2| 7THz, BN 15 dh. X—IRINS RSN =4 H
HHEE L A HELH 22 2 S B — T T R REAT 12 9K
SN 3 /N e — ARSI 1] A 2 g T TR
H . [Cells and batteries are firmly secured to the
platform of the vibration machine without distorting the P
cells in such a manner as to faithfully transmit the
vibration. The vibration shall be a sinusoidal waveform
with a logarithmic sweep between 7 Hz and 200 Hz and
back to 7 Hz traversed in 15 minutes. This cycle shall be
repeated 12 times for a total of 3 hours for each of three
mutually perpendicular mounting positions of the cell.
One of the directions of vibration must be perpendicular
to the terminal face.

PEXS B AT, AR EANE 12 THH
AT CRRVBA N R D) FIX 12 T 5 &
BORH IR CRAEMA) H AR,

/The logarithmic frequency sweep shall differ for cells P
and batteries with a gross mass of not more than 12 kg
(cells and small batteries), and for batteries with a gross
mass of more than 12 kg (large batteries).

XtER N B . AN THZ JFEA, (R 10,
(R R, ELRIRILS] 18Hz. A5 HIRIE R
FFE 0.8 222Kk (RS 1.6 =K , FHI MR H 2
ONIE IR F] 8g, (ML 50HzZ) o KR KN
L ORAFAE 89, ELENSZ G N %) 200 Hz.

{For cells and small batteries: from 7 Hz a peak p
acceleration of 1 g, is maintained until 18 Hz is reached.
The amplitude is then maintained at 0.8 mm (1.6 mm total
excursion) and the frequency increased until a peak
acceleration of 8 g, occurs (approximately 50 Hz). A peak
acceleration of 8 g, is then maintained until the frequency
is increased to 200 Hz.

XPRBIHMA: M THz JFUG, OR¥F 1g, 8RN
W, HEMRILR] 18Hz. SREHIRIELAEFE 0.8
2K R 1.6 K0, FEH I B 3 i s
JEIE R 29, (BAHRLIN 25Hz) o K f Kohnid i (R B
1E 2g, B 2SI N F] 200Hz.

[For large batteries: from 7 Hz to a peak acceleration of 1 N/A
gn IS maintained until 18 Hz is reached. The amplitude is
then maintained at 0.8 mm (1.6 mm total excursion) and
the frequency increased until a peak acceleration of 2 g,
occurs (approximately 25 Hz). A peak acceleration of 2 g,
is then maintained until the frequency is increased to 200
Hz.

FHRAAA I AF R AT Tel: (86-755)23707853 Hitp: //www.ccjctek.com Email: sales @ ccjctek.com
Add: 1st Floor, Xinbaoyi Industry and Trade Building B, Houting Community, Shajing
Town, Bao'an District, Shenzhen City, Guangdong China
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R AT 2 R g T AR 5 o . BHER | Eds. o oA,
ToffAR . CRERAITEEE K, JF HARN RIS e | SRR KR
WAL AE B8 = A2 B 222 07 b a6 5 45 10 T % NM%m%mwmm&m
HUE AN TEEREAT 3% — B AT HU 119 90%. A5 Xcry | disassembly, no rupture and no
FE 0B SR AN P T 52 A OROR A k6l o | Fire:
ZH. [Cells and batteries meet this requirement if thereis | . .,
no leakage, no venting, no disassembly, no rupture and no AR WA 3. P
fire during the test and after the test and if the open circuit The data see table 3.
voltage of each test cell or battery directly after testing in
its third perpendicular mounting position is not less than
90% of its voltage immediately prior to this procedure.
The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
38.3.44 | Test T.4: wpfi/Shock P

T2 B FL U A0 E v 4 R R S SR R A AR R A
by SCBRSCEEE ARG BT T e T .
[Test cells and batteries shall be secured to the testing P
machine by means of a rigid mount which will support all
mounting surfaces of each test battery.

B B T2 R B RN JE 1500, FBK 745k
I 1] 6 ZE A0 A IE5Z Pty o BEXRTY At i AT 42
SZH RN B2 509, A KRR 2 6] 11 2 AP 1E 5%
i /Each cell shall be subjected to a half-sine P
shock of peak acceleration of 150 gn and pulse duration
of 6 milliseconds. Alternatively, large cells may be
subjected to a half-sine shock of peak acceleration of 50
gn and pulse duration of 11 milliseconds

FEA™ HL v ZH S AR RV L PR 5T T A2 WA

R IEsZ bl o X /N R A A R b AR
(SR 6 22 A0, TR 2R H b 2 ) Jhk 4 25 B ) 2
N1 =R FHEE AR TS 20 s
#FE . /Each battery shall be subjected to a half-sine
shock of peak acceleration depending on the mass of
battery. The pulse duration shall be 6 milliseconds for
small batteries and 11 milliseconds for large batteries. The
formulas below are provided to calculate the appropriate
minimum peak accelerations.

Battery Minimum peak acceleration Pulse duration N/A

150 g, or result of formula

[( 100850
Acceleration(g,) I J

. . |
Small batteries VU mass* 6 ms

whichever is smaller

50 g, or result of formula

/[ 30000
) lceeleration(g, )= "I
Large batteries V\ mass *

11 ms

whichever is smaller

* Mass is expressed in kilograms.

RIS U ARAT PR A Tel: (86-755)23707853 Http: /iwww.ccjctek.com Email: sales @ ccjctek.com
Add: 1st Floor, Xinbaoyi Industry and Trade Building B, Houting Community, Shajing
Shenzhen CCJC Technology Co., Ltd Town, Bao'an District, Shenzhen City, Guangdong China
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BN L B L B A 20 — A A B 2 3
FIIETT M4 = Rile, B (R T M4 =
i, B2 18 kb . 1 Each cell or battery shall
be subjected to three shocks in the positive direction and P
to three shocks in the negative direction in each of three
mutually perpendicular mounting positions of the cell or
battery for a total of 18 shocks.

R AT TN . o ofiie. B | ogls. R, Gk,
MG, FF AR b s b AR RIS 5 1) | BTG KA .

FF% AN /N T HAE AT X — 158 AT F ) 90% No leakage, no venting, no

7 5% LUK (KB SR AN IE T 58 i AR A 1 ik B . | disassembly, no rupture and no
AL . /Cells and batteries meet this requirement if | fire-/

there is no leakage, no venting, no disassembly, no e P
rupture and no fire and if the open circuit voltage of each MAHE I3 4.
test cell or battery after testing is not less than 90% of its | The data see table 4.
voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test
cells and batteries at fully discharged states.

38.3.45 Test T.5: #MER & B /External short circuit P

AR WU 11 PR vl B L s 2 S A — B[], DA
HANRIHIR LR BB A F8E R 57 C R . Ik
I (] HY e T Lt B T 2EL Y RN R e o, IF kAT
PEAGAE S . A RIX AP AG R A FATH), XA
H LR /N Y H 2 22 /D AE 5744°C [IREE R AETL 6 /)
I, S T ORA AR A F i 4 /D AE 574 °C 3R
B RAAIRC12 /N AR5, B F A AR 574 °CHY
BT, N2 — AN A P BN T 0.1 R R %
%14 . [The cell or battery to be tested shall be heated for
a period of time necessary to reach a homogeneous
stabilized temperature of 5744<C, measured on the
external case. This period of time depends on the size and
design of the cell or battery and should be assessed and
documented. If this assessment is not feasible, the
exposure time shall be at least 6 hours for small cells and
small batteries, and 12 hours for large cells and large
batteries. Then the cell or battery at 57#4<C shall be
subjected to one short circuit condition with a total
external resistance of less than 0.1 ohm.

— R I 2% A N A HL v B P T 2H A7 5 R R [l 3
WMCF% LRI 1 /NEE, BN TR A st 2 A
FIREC TR T — P& RKESA, IR T X
B o FEERAIVA J R 2/ D FE A BT IR Th AT .

[This short circuit condition is continued for at least one
hour after the cell or battery external case temperature has P
returned to 5744 <C, or in the case of the large batteries,
has decreased by half of the maximum temperature
increase observed during the test and remains below that
value. The short circuit and cooling down phases shall be
conducted at least at ambient temperature.

RIS U ARAT PR A Tel: (86-755)23707853 Http: /iwww.ccjctek.com Email: sales @ ccjctek.com
Add: 1st Floor, Xinbaoyi Industry and Trade Building B, Houting Community, Shajing
Shenzhen CCJC Technology Co., Ltd Town, Bao'an District, Shenzhen City, Guangdong China
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HLB AT A b e il FE A IS 170°C, JF HAE RIS | e FE R DA K 2 )5 6 A7)
e LRI J5 6 /N N TGgAR, oiiR, ToEk. [N, SMRIREAE 170<T, Jf
/Cells and batteries meet this requirement if their external | H G##A&, o, ik

temperature does not exceed 170 <C and there is no B,

disassembly, no rupture and no fire during the test and Their external temperature does

within six hours after the test. not exceed 170 <C and there is no
disassembly, no rupture and no fire P

during the test and within six
hours after the test.

A% s WAk 5.
The data see table 5.
38.3.4.6 Test T.6: #&d7/BF E/Impact / Crush P
BHES T HAKT ST 18mm fEF: | Cylindrical cells equal to 18 mm
5)/Test procedure — Impact (applicable to cylindrical in diameter /E.4% 4 18mm 1) P
cells greater than or equal to 18 mm in diameter) FETE LS

BURE R I BT A BB e DG R T B, —
e 316 BUANF AN A A 0, HWFE B AT 15.8
2K 012K, KEZRD 6K, sHEIBRKmE
R, MTFZ K B—P 9.1 Tw £01 T
HAE 61 2.5 JEK Ak kv BN A 52 A,
R — AN LTI BRI . X ¥ A A BEL ) B /N )
FEEPESEE MRS EEPESEEH T 5
SRR 5 KSR 2 90 VS . /The sample
cell or component cell is to be placed on a flat smooth
surface. A 15.8 mmz=.1mm diameter, at least 6 cm long,
or the longest dimension of the cell, whichever is greater,
Type 316 stainless steel bar is to be placed across the
centre of the sample. A9.1 kg+0.1 kg mass is to be
dropped from a height of 61+2.5 cm at the intersection of
the bar and sample in a controlled manner using a near
frictionless, vertical sliding track or channel with minimal
drag on the falling mass. The vertical track or channel
used to guide the falling mass shall be oriented 90 degrees
from the horizontal supporting surface.

e AR, RN 5 R AT IR S
REBAE A OB 15.8 20.1 2K iR I
MR, Bl R e —Udid.

/The test sample is to be impacted with its longitudinal P
axis parallel to the flat surface and perpendicular to the
longitudinal axis of the 15.8 mm=0.1mm diameter curved
surface lying across the centre of the test sample. Each
sample is to be subjected to only a single impact.

P CER TR, 825, wim/dndsn | Cylindrical cells equal to 18 mm

BAR/NT 18 Z KA B A faith) /Test Procedure — | in diameter /EL1%75 18mm [
Crush (applicable to prismatic, pouch, coin/button cells | #JE Hits N/A

and cylindrical cells not more than 18 mm in diameter).

RIS U ARAT PR A Tel: (86-755)23707853 Http: /iwww.ccjctek.com Email: sales @ ccjctek.com
Add: 1st Floor, Xinbaoyi Industry and Trade Building B, Houting Community, Shajing

Shenzhen CCJC Technology Co., Ltd Town, Bao'an District, Shenzhen City, Guangdong China




75 CCIC cage 50114

Lﬁz o 4=

Report No.: CCJC2017A1860

UN 38.3

Clause

Requirement + Test

Result - Remark

Verdict

W R B TT A LT TEOAE PR AP T2 [ s, HF
JE 3 BEBENINOR, 85— Fe ik a5 _E P TH RS R 4
1.5 HOR/D . HYIEFFEEBEAT, EEIHILAT =FE 00
7 —, IAcell or component cell is to be crushed between
two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of
contact. The crushing is to be continued until the first of
the three options below is reached.

N/A

(a) Jiin 7734 %) 13 kKN=20.78 kN
The applied force reaches 13 kN=+0.78 kN

N/A

(b) # i 17 HLH T B 4225 100mV
The voltage of the cell drops by at least 100 mV

N/A

(c) FRAR Tk IR 45 )5 B2 1Y) 500%LL L.
The cell is deformed by 50% or more of its original
thickness.

N/A

BT AR 2 F b IS N e 9 ) — T e [ . 471/
RIS SN NS S oS 1) NS ol 1711 =12 R N
5590\ 2B EL [ J7 )& . /A prismatic or pouch cell
shall be crushed by applying the force to the widest side.
A button/coin cell shall be crushed by applying the force
on its flat surfaces. For cylindrical cells, the crush force
shall be applied perpendicular to the longitudinal axis.

N/A

FEANRE F BT I R — B R RS .
FERIAR SN2 6 /NI o 06 R A 2 A AR A FoAth
G I Fth BY e FE It 2R 4T . /Each test cell or
component cell is to be subjected to one crush only. The
test sample shall be observed for a further 6 h. The test
shall be conducted using test cells or component cells that
have not previously been subjected to other tests.

N/A

RO K AR R BA R 2 S5 6 AN/
W, ANRIBEAED 170C, I HILMAR TR KB
%KM . ICells and component cells meet this
requirement if their external temperature does not exceed
170<C and there is no disassembly and no fire during the
test and within six hours after this test.

TfftR, Tl KR KA.

No disassembly and no fire.

A K e WA 6.

The data see table 6.

38.3.4.7

Test T.7: i 78 H/Overcharge

N/A

78 HL FEL L A L ) X6 T S AL ) i K5 482 70 F LU
it . R /N R R /The charge current shall
be twice the manufacturer's recommended maximum
continuous charge current. Tests are to be conducted at
ambient temperature. The duration of the test shall be 24
hours. The minimum voltage of the test shall be as
follows:

N/A

(a) il 32 P 2 LA 78 FEL RS AN R T 18 AR, 1K B0 F) A
/N HEL S S R i 2 i K 7 L L ) P A B 22 AR A
Hh 1% /N ¥ /When the manufacturer's recommended
charge voltage is not more than 18V, the minimum
voltage of the test shall be the lesser of two times the
maximum charge voltage of the battery or 22V.

N/A

Shenzhen CCJC Technology Co., Ltd
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(bo) il PR 2 0 FA) 7 R RS KT 18 AR, e A B
/N EE R R A B K 70 FEL LR 1 1.2 #% . /When the
manufacturer's recommended charge voltage is more than N/A
18V, the minimum voltage of the test shall be 1.2 times
the maximum charge voltage.

78 H I A AR TR0 I AR R ARG S 7 R N o
i, Toigk. /Rechargeable batteries meet this
requirement if there is no disassembly and no fire during
the test and within seven days after the test. N/A

38.3.4.8 Test T.8: H B H/Forced discharge P

A HL 0 N AE PRI B T 12 R B R LR R
B AE AL 0 R A5 T 1) 32 1P 4 7 FA B R TBCHR R R 2%
R 5& 4 i HL . /Each cell shall be forced discharged at
ambient temperature by connecting it in series with a 12V P
D.C. power supply at an initial current equal to the
maximum discharge current specified by the
manufacturer.

2 R/ IN AT 5 AL 0 R BEL A7 A 5 1 HL b
B, TR 4 E RO HLIR . XA FLH 2R 4T 5
B, TSRS TR C/NIRE ) A L E 2 R ok LA
WILHIREE i (%8%5) . [The specified discharge
current is to be obtained by connecting a resistive load of P
the appropriate size and rating in series with the test cell.
Each cell shall be forced discharged for a time interval (in
hours) equal to its rated capacity divided by the initial test
current (in ampere).
JR H a7 F F VRIS S 7RIV | R, BRI RAE.
Tof#AA, T K /Primary or rechargeable cells meet No disassembly and no fire.
this requirement if there is no disassembly and no fire p

during the test and within seven days after the test. P ES A 2% 8
The data see table 8.

. _______________________________________________________________________________________________________ . |
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Table 1 Altitude simulation

B Wit HT Before M5 After g B -~

Sample MR | PR H, 5 TFEK L Mass loss | Voltage loss fest result
No M1 (9) Vi (V) M, (9) V2(V) %) 06)
Bl 43.757 4.198 43.755 4.197 0.005 0.02 P
B2 43.614 4.197 43.610 4.196 0.009 0.02 P
B3 43.649 4.199 43.647 4.198 0.005 0.02 P
B4 43.683 4.198 43.681 4.197 0.005 0.02 P
B5 43.153 4.197 43.150 4.196 0.007 0.02 P
B6 43.699 4.197 43.696 4.197 0.007 0.00 P
B7 44.098 4.198 44.096 4.197 0.005 0.02 P
B8 43.450 4.198 43.448 4.196 0.005 0.05 P
B9 43.659 4.198 43.655 4.197 0.009 0.02 P
B10 43.956 4.197 43.953 4.195 0.007 0.05 P

2 RBERR
Table 2 Thermal test

B M HT Before W5 After g R AR R St

Sample H 9t 5 TP B H 7 TP H Mass loss | Voltage loss fest result
No M1 (9) Vi (V) M, () V2(V) 06) %)
Bl 43.755 4.197 43.741 4.124 0.032 1.74 P
B2 43.610 4.196 43.595 4.118 0.034 1.86 P
B3 43.647 4.198 43.632 4.120 0.034 1.86 P
B4 43.681 4.197 43.665 4117 0.037 1.91 P
B5 43.150 4.196 43.135 4121 0.035 1.79 P
B6 43.696 4.197 43.681 4.120 0.034 1.83 P
B7 44.096 4.197 44.079 4121 0.039 1.81 P
B8 43.448 4.196 43.435 4.119 0.030 1.84 P
B9 43.655 4.197 43.638 4.126 0.039 1.69 P
B10 43.953 4.195 43.940 4.120 0.030 1.79 P

FHRAAA I AF R AT Tel: (86-755)23707853 Hitp: //www.ccjctek.com Email: sales @ ccjctek.com
Add: 1st Floor, Xinbaoyi Industry and Trade Building B, Houting Community, Shajing
Town, Bao'an District, Shenzhen City, Guangdong China

Shenzhen CCJC Technology Co., Ltd




(c I c Page 12 of 14 Report No.: CCJC2017A1860

Lﬁz =l
&3 w3
Table 3 Vibration

B M HT Before M5 After g R -
Sample H 5 TFEK L H Y 5 TFEK L Mass loss \oltage loss fest r/esult

No M1 () Vi (V) m, (9) V2(V) 06) 06)

Bl 43.741 4.124 43.740 4.122 0.002 0.05 P

B2 43.595 4.118 43.593 4,117 0.005 0.02 P

B3 43.632 4.120 43.630 4.119 0.005 0.02 P

B4 43.665 4.117 43.664 4,117 0.002 0.00 P

B5 43.135 4121 43.132 4.120 0.007 0.02 P

B6 43.681 4.120 43.679 4,118 0.005 0.05 P

B7 44.079 4121 44.078 4.120 0.002 0.02 P

B8 43.435 4.119 43.433 4,118 0.005 0.02 P

B9 43.638 4.126 43.636 4.124 0.005 0.05 P

B10 43.940 4.120 43.937 4.119 0.007 0.02 P

x4 i
Table 4 Shock

B MR AT Before M5 After g R AR R St
Sample i, TFE% L H, o FFE% LS Mass loss | Voltage loss fest r;zsult

No m1 () Vi (V) m, () V2(V) %) %)

Bl 43.740 4122 43.740 4121 0.000 0.02 P

B2 43.593 4117 43.592 4.116 0.002 0.02 P

B3 43.630 4.119 43.630 4.119 0.000 0.00 P

B4 43.664 4117 43.663 4117 0.002 0.00 P

B5 43.132 4.120 43.131 4.119 0.002 0.02 P

B6 43.679 4.118 43.679 4,118 0.000 0.00 P

B7 44.078 4.120 44.077 4.119 0.002 0.02 P

B8 43.433 4.118 43.432 4.118 0.002 0.00 P

B9 43.636 4,124 43.636 4,123 0.000 0.02 P

B10 43.937 4.119 43.937 4.119 0.000 0.00 P
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Lﬁz 3
x5 BN R
Tableb External short circuit
FE g
B1 B2 B3 B4 B5 B6 B7 B8 B9 B10
Sample No
M= °
i ( OC) 68.8 72.9 71.3 69.5 725 69.7 68.8 71.3 71.9 69.6
Temp (C)
x6 -G
Table6 Impact
FE a5
C1 C2 C3 c4 C5
Sample No
OCV prior to test 3.714 3.712 3.712 3.711 3.717
WIGHATHEE (V) ' ' ' ' '
Temp(C)
. . 110.1 112.3 104.4 125.8 120.0
IE (C)
x7 Bt I 7 A
Table7 Overcharge Test of batteries
FE g5
B11 B12 B13 B14 B15 B16 B17 B18
Sample No
OCV prior to test
RISTTHIE (V) N/A N/A N/A N/A N/A N/A N/A N/A
%8 SR
Table 8 Forced discharge
FEM T
C6 c7 C8 C9 C10 Cl1 C12 C13 Cl4 C15
Sample No
OCV prior to test
e 3.335 | 3.336 | 3.334 | 3.327 | 3.338 | 3.324 | 3.339 | 3.334 | 3.336 | 3.328
AT (V)
Sample No
v oo C16 C17 C18 C19 C20 c21 C22 C23 C24 C25
ﬁé AR
OCV prior to test
A 3.334 | 3.330 | 3.324 | 3.338 | 3.322 | 3.336 | 3.331 | 3.329 | 3.328 | 3.338
AT (V)
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